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Table 1 Chemical Composition (wt.®) -1007~ léO 155 12)0 1!;5 20'0 505

C|l|Si|{Mn} P S | Cu | Ni | ¢r | Mo [solAf T.N Tempering Parameter x10°
Fig 2 Relation between T.P. and Mechanical
Properties (1,74t ,C~direction)

0.114 0.29 | 1.36{ 0.004(0.0007| 0.22 | 0.23 | 0.24 | 0.53| 0.015[0.0034

Table 2 Results of Weldability Tests
250Ton LD VOD VAD 50Ton Ingot H Slabbingh (t=111mm)
Weldability test Result
Plate Rolling Dehydrogenation - p
. Preheat Tt f
(Low-Speed Heavy~reduction Rolling) Anneal ing Y-Groove Cracking Test A\‘;zig?n;n(g:rair;izg%
Reheat Cracking Test

| Normalizing ) - WES Type ) No Crack
(Accelerated Cooling) _'I Tempering H Inspection ' Restraint Beads:30passes
Hardness of HAZ

Fig. 1 Manufacturing Process for A302B Heavy Plates SAW 40 kI em ) 243 Hv
(t=111mm, 160 =a) PWHT : 625'CX 4.5hr.
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